Form No. 0453-877

Arctic Cat® Wildcat

| nstallation Instructions - Accessory Kit

Steel Front Bumper for Winch
Mount Kit (p/n 1436-694)

B NOTE: Read these Installation Instructions thoroughly before beginning the installation process. Retain

these Installation Instructions for future reference.

Application: Wildcat

Kit includes:
Ref. No. p/n

*

QTY DESCRIPTION

Carriage Bolt (M8 x 25)
Cap Screw (M8 x 25)
Lock Nut

Steel Front Bumper
Plastic Cap

Instruction

*

*

N/A
*

AR WNE
NRBNN

N/A  0453-877 1

* |ncluded in Hardware Kit (p/n 0541-074)

Several actions performed by user could be
hazardous if common sense is not followed.
Always use common sense when using this
product.

B NOTE: Front Winch Mount Kit (p/n 1436-692)
must be installed before installing this bumper as
this bumper attaches only to the mount.

Printed in the U.S.A.

1. Position Steel Front Bumper on the front winch
mount, lining up all four mounting holes.

2. Loosely secure the top of the front bumper to the
mount using two Cap Screws (M8 x 25) and two
Lock Nuts; then loosely secure the bottom using
two Carriage Bolts (M8 x 25) and two lock nuts.
SeeFig. 1.

Fig. 1

ROV-261
3. Tighten all hardware securely.

. o\ Corritiod
IIII.]'S[',‘HN[Q‘IJ‘ %ASIER

®™Trademarks of Arctic Cat Inc., Thief River Falls, MN 56701 0313



